Practical Resources for Nurses and
Other Health Care Providers Involved
in the Care of Children at Risk for
Respiratory Syncytial Virus Infection
Marianne Bracht, RN, RSCN
Debbie Basevitz, RN
Marilyn Cranis, RN
Rose Paulley, BN
Bosco Paes, MBBS, FRCPI, FRCPC

D

and (d) ongoing collaboration and networking to share
best practices.1,2 Herein we present a “toolkit” of practical
a ssociated with RSV infection and the ease with
which the virus can be spread, many health care instituresources for health care providers involved in the care of
tions do not systematically implement policies and procechildren who may be at risk for RSV infection or subsedures to help reduce the risk of acquiring or transmitting
quent respiratory disease. Sample policies, procedures, and
RSV infection.
educational tools are provided
This special issue focuses
that can be adapted for use by
Abstract
on pract ices to help reduce
those involved in the developthe risk of serious RSV disease
ment of an RSVP program.
Health care staff and families with young children are often
unware of the ease of respiratory syncytial virus (RSV)
and improve compliance with
spread and potential clinical consequences of serious
RSVP. The key factors identiContinuing Nursing Education
respiratory illness. Successful Canadian RSV prophylaxis
f ied for success were (a) pro(CNE) Credit
(RSVP) programs (a) provide practical educational
active and ongoing education
A total of 3.1 contact hours may be
resources on RSV and respiratory disease that consider
earned as CNE credit for reading the
of health care providers and
language and cultural barriers; (b) develop policies to
articles in this issue identified as CNE
caregivers of infants and young
and for completing an online post-test
identify all children eligible for RSVP with palivizumab;
children, (b) clear and effective
and e valuation. To be successful the
(c) emphasize compliance with RSVP, particularly during
learner must obtain a grade of at least
communication and counseling
patient transfer between hospitals, community clinics, and
80% on the test.
of caregivers that takes literacy
remote outpost centers; and (d) establish collaborative
Disclosure
and cultural factors into connetworks to help ensure optimum RSVP compliance for
Jamie L. Kistler, PhD, provided medical
sideration, (c) establishment of
all high-risk children. Herein, we share practical resources
writing and editorial support to the
and key educational references for counseling of caregivers
an RSVP program and identiauthors of this article. She is an employee
with infants or young children at risk for RSV infection,
f ication of an R SVP program
of Complete Publication Solutions,
LLC, which received financial support
and health care providers participating in RSVP program
coordinator (or small group
from Abbott for the preparation of this
development.
of dedicated staff) to facilitate
article. See the Acknowledgments section
care and educational outreach,
for full details.
espite the potenti a l mor bidit y a nd m ortalit y

Accepted for publication June 2012.

N E O N ATA L N E T W O R K
VOL. 31, NO. 6, NOVEMBER/DECEMBER 2012

© 2012 Springer Publishing Company 387
http://dx.doi.org/10.1891/0730-0832.31.6.387

FIGURE 1

n

Basic measures to reduce the risk of RSV infection in the hospital setting.
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Before and after any patient contact
Use soap and clean, running water
Lather for 15–20 seconds
Rinse thoroughly
Turn the tap off with a disposable towel
Dry with clean, disposable towels
If hands are not visibly soiled, an alcohol-based
hand sanitizer (>60% alcohol) can be used

EDU
UCAT
TE F
AMILIES
S
EDUCATE
FAMILIES
√ Teach proper hand hygiene
√ Discuss benefits of breastfeeding and avoidance
of tobacco smoke, crowds, travel
√ Review measures to reduce the risk of RSV spread
• In the day care setting, home, physician’s office
• When a family member is ill

MINIMIZE S
SPREAD
PREAD
√ Identify and promptly isolate infant(s),
child(ren), adult patients, caregivers, or visitors
with any cold or respiratory symptoms
( eg, sneeze, cough,
h runny nose, fever)
√ Test/screen to identify the specific virus
√ Cohort infected patients and staff
√ Wear gloves, gowns, and masks if there is a
respiratory infection
√ Change gloves, gowns, and masks between
patient contact
√ Restrict visitors
In addition to hospital infection prevention policies and standards, health care staff should be educated annually on specific
measures to reduce the spread of specific viruses, such as RSV. This figure shows an example of a simple educational poster that
can be prominently displayed or made readily available as a pamphlet to remind staff of basic strategies to reduce the spread of
RSV. The content can be adapted for other settings, such as a pediatrician’s office, home, day care, or crowded areas.
Abbreviation: RSV 5 respiratory syncytial virus.
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FIGURE 2
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Key steps to effective counseling and education of family caregivers on RSVP.

Set the
Scene

• Choose a quiet environment
• Take time, sit down
• Explain roles; create a relationship
• Ask about the child
• Consider cultural factors
• Use a professional translator, if needed

1

Anticipate
F
Fears

• Well-being of the child
• Environment/hospital setting
• Potential adverse effects of
treatment(s)
• Immunizations in general

2
• Assess capacity for understanding
• Observe body language
• Consider cult ural factors
• Acknowledge concerns
c
ns
• Allow question
• Repeat information, if necessary

Actively
Listen

3

Counsel
and Educate

• Clear, concise
• Key points
• Direct and transparent
• Appropriate voice, tone, speech
rate, volume, body language

4

Assess
Understanding

• Differentiate understanding
versus passive agreement
• Repeat key information
• Caregiver repeats what they
understand
• Clarify/reframe if necessary

5

Provide
Information

• Easy-to-read written information
• Contact information
• Educational resources
• Translate, if necessary

6

Follow Up

• Develop report and document consent
• Liaise with physician/staff same day
• Liaise with caregiver same day or next day
• Answer any questions

Many factors have an impact on a person’s ability to learn. For example, health care and treatment decisions can be affected
by individual personality traits, emotional state, cultural beliefs, and language. The figure outlines key strategies found to be
effective in increasing caregiver understanding, as well as compliance with RSVP.
Abbreviation: RSVP 5 respiratory syncytial virus prophylaxis.
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FIGURE 3
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Key “discussion points” for educating family caregivers on RSV and RSVP.
RSV Prevalence, Transmission, and Seasonality
• RSV is the most common cause of lung and airway infections in infants and young children
• There are 2 strains of RSV (RSV-A and RSV-B)
• Nearly all children have been infected with RSV by the age of 2
• RSV is easily spread by direct hand-to-hand contact or coming in contact with infected
droplets after a person has coughed
• The timing and length of the RSV season varies depending on where you live

Clinical Consequences and Symptoms
• In most children, RSV infection causes mild, cold-like symptoms
• RSV infection can cause serious respiratory illness and even death in young infants and
children, especially those with certain risk factors
• Severe symptoms include apnea, difficulty breathing/rapid breathing, bluish skin color
(lack of oxygen), lethargy, refusal to eat, dehydration
• Severe LRTIs require hospitalization, use of supplemental oxygen, and possible intubation

Protective Measures
• Practice good hand hygiene
• If possible, avoid crowded areas, day care, exposure to other sick children, and travel
during the RSV season
• If a family member (especially another young child) is ill:
–
Clean/disinfect toys and books after use; avoid sharing
–
Limit contact as much as possible
–
Keep hand sanitizer by the crib/bed

Treatment Options
• There are currently no vaccines to prevent RSV infection
• There are limited medical treatments for LRTIs/bronchiolitis caused by RSV
• Supportive care measures (eg, oxygen, fluids) are the mainstay of treatment

RSV Prophylaxis (RSVP): General Information
• Palivizumab is the only medical intervention currently available to help reduce the risk of
developing serious RSV disease; it was generally well tolerated in large clinical studies
• RSVP is available to infants and young children who are at high risk for serious RSV
disease; risk factors include prematurity and other medical conditions
• Infants or young children who receive RSVP can still acquire RSV, but may develop less
severe disease

RSVP: How It Works
• RSVP is given as an IM injection, but does not work like a vaccine; instead, it provides
antibodies against RSV to decrease the risk of serious lung infection
• RSVP protects infants and children for approximately 28–30 days; thus, it must be
administered every 28–30 days throughout the RSV season (~5 times)
• Missing or delaying a shot(s) could put your infant or child at risk for serious RSV disease

Regardless of whether a child is eligible for RSVP, it is important for nurses or other health care providers to counsel and
educate caregivers on the risks associated with RSV infection and potential outcomes of RSV-associated respiratory illness.
For caregivers of eligible children, it is particularly important to establish a clear understanding of RSVP and the importance
of compliance with therapy. Key points for discussion are shown in the figure.
Abbreviations: IM 5 intramuscular; LRTI 5 lower respiratory tract infection; RSV 5 respiratory syncytial virus; RSVP 5 respiratory syncytial virus
prophylaxis.
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FIGURE 4
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Designing an educational pamphlet for family caregivers1,3,4

Examples
Use concise, clear,
“plain” language

• Respiratory syncytial virus (RSV) is a virus that can affect your lungs.
• Most children will catch a cold caused by RSV before the age of 2.
• Some children and infants develop a severe form of RSV disease.
• There is no vaccine to prevent RSV infection or treatment for
RSV-related disease.

Examples
Include only the most
pertinent infomation

• Brief overview of RSV
• Measures to reduce the spread of RSV
• Symptoms of infection
• Treatment options/supportive care measures
• RSVP and potential adverse effects
• Contact information

Examples
Organize in a logical,
predictable sequence

Incorporate graphic
elements and
catch phrases

Add headings to call
out key information

Apply a question and
answer approach

• What is RSV?
• Spread of RSV
• Measures to reduce risk of serious RSV disease
• Risk factors
• Medications available
• Side effects of RSVP
• Getting RSVP after hospital discharge
• Contact information

Examples
• Where have your hands been and where are they going?
• Always wash your hands before you touch your infant.

Example
• “How to Protect Your Infant From RSV”

Example
• Q: Who can I call if I have a question about RSV?
• A: Call your doctor if your infant is sick. For more RSV information visit:
RSVShield at www.rsvshield.ca/.

Example
Use checklists

• What can I do to protect my infant or child from getting RSV?
✓ Always wash your hands with soap and water before touching your infant.
✓ Also, wash your hands after you have used a tissue to blow your nose
or if you have sneezed or coughed.
✓ Do not visit your infant in the hospital if you have a cough,
cold or fever, or have been vomiting.

Examples
Consider the formatting

• Leave white space between text
• Avoid distracting graphics or clutter
• Match graphic elements to key points in text
• Add captions to graphic elements
• Do not overuse color
• Use bullet points
• Use a large enough font size (12 points or larger)
• Avoid use of CAPITALIZED text

Educational programs are made available to families during and beyond the RSV season. In conjunction with these programs,
informational letters are given to caregivers with infants or young children eligible for RSVP either while they are in the hospital, if an infant is born during the RSV season, or by mail, if born outside the RSV season. The letters are generally accompanied by an easy-to-understand educational pamphlet that provides information on RSV, preventative measures, symptoms of
infection, treatment options, RSVP and potential adverse effects, continuity of care following transfer home from the hospital,
and the importance of compliance. The figure outlines key elements for consideration in the design of an educational pamphlet. An example pamphlet can be found in Bracht M, Heffer M, O’Brien K. Family teaching toolbox. Preventing respiratory
syncytial virus (RSV) infection. Adv Neonatal Care. 2005;5(1):50–51.4
Abbreviations: RSV 5 respiratory syncytial virus; RSVP 5 respiratory syncytial virus prophylaxis.
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Figure 5
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Sample letter for health care providers prior to the RSV season.

[Insert hospital/clinic logo]

[Date]
Dear Health Care Provider,
The [Insert hospital/clinic name] RSVP Program assists in the coordination of prophylaxis to help reduce
the risk of serious RSV disease. We wish to update you regarding the details for this upcoming season
[Insert years, (20XX–20XX)]. Please find enclosed:
1. A document detailing the enrollment and ordering process
2. An enrollment/referral form
3. A drug order form
Approval Process:
All requests for patient enrollment into the RSVP Program (to receive palivizumab [Synagis®]) must be
forwarded to our office for review and submission. Please make copies of the attached enrollment/referral
form. Fax the eligible patient’s completed form to our office at [Insert fax number]. All referrals will be
reviewed for eligibility (see below). Only referrals that have received approval and that are issued a
registration number will be eligible to receive palivizumab.
Start of the RSV Season:
Due to the seasonality of RSV, palivizumab should only be administered during the active RSV
prophylaxis season. This generally occurs from [Insert general RSV season; for example, November to
March]. The RSV season will officially begin on [Insert national/regional recommended start date] and
that will be the first day of palivizumab injections for those patients already enrolled in the program. In
anticipation, please help us identify all eligible infants and children. If the RSV season begins earlier,
we will notify all health care providers accordingly.

Eligibility Criteria for the 20XX–20XX RSV Season
To be eligible, infants must meet evidence-based criteria defined by [Insert source(s) and relevant
reimbursement information, if applicable].
SAMPLE:
≤32 completed weeks’ gestation and aged ≤6 months at the start of
or during the local RSV season
OR
−35 completed weeks’ gestation and aged ≤6 months at the start
of or during the local RSV season and moderate or high risk (risk factor assessment and scoring
is completed by the RSVP Program):
(continued)
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Figure 5
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Sample letter for health care providers prior to the RSV season. (continued)

1.
2.
3.
4.
5.
6.
7.

Birth month is November, December, or January
Infant to attend daycare OR siblings attend daycare
More than 5 individuals in the home including the infant (ie, 6 or more)
Small for gestational age (birth weight less than the 10th percentile for gestational age)
Immediate family (mother, father, sibling) history without eczema
Sex is male
Smokers in the household

OR
−35 completed weeks’ gestation and aged ≤6 months at the start
of or during the local RSV season and living in isolated communities where pediatric hospital care is
not readily accessible and infant requires air or ambulance transportation for hospital admission
OR
who require oxygen or medical therapy within
6 months of RSV season
OR
who require corrective surgery or are on cardiac
medication for HSCHD
For further questions or clarifications on the RSVP Program policies and procedures, please contact
[Insert name, title, and contact information for the RSVP Program Coordinator or other responsible staff
member]. Additional questions on enrollment status, eligibility for reimbursement, RSV season reference
number, shipment order requests, and drug-related issues (ie, ordering, shipping, reconstitution, stability,
administration) can be directed to [Insert appropriate name(s), title(s), and contact information].
Thank you.

Signature
[Insert Medical Director’s name, hospital/clinic Program name, and contact information]

Just before the start of each RSV season, it is recommended that the RSVP program coordinator or other responsible staff
member at the tertiary hospital, Level II center, or RSVP clinic contact relevant community health care providers by phone
or by mailing informational letters. The figure shows an example of a letter that could be sent to health care providers who
care for young children or infants born out of the RSV season who are at high risk of developing RSV-associated bronchiolitis
and therefore qualify for RSVP. Alternatively, the RSVP program coordinator can provide this letter to family caregivers and
instruct them to share the information with their child’s health care provider; this keeps them involved and aware of the process
so they follow-up if the physician doesn’t contact them at the start of the RSV season. The letter serves the purpose of providing
pertinent information about anticipated timing for the start of the season based on epidemiologic data from the local hospital
or virology laboratory, or regional public health laboratory, current eligibility criteria to assist physicians in identifying all children for whom RSVP is recommended, a patient enrollment form for the RSVP program, and a drug order form.
Abbreviations: CLD 5 chronic lung disease of prematurity; HSCHD 5 hemodynamically significant congenital heart disease; RSV 5 respiratory
syncytial virus; RSVP 5 respiratory syncytial virus prophylaxis.
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Sample letter for caregivers prior to the RSV season.

[Insert hospital/clinic logo]

[Date]
Dear Parent/Caregiver,
Infants and young children come in contact with seasonal viruses that can cause colds and sometimes
more severe illness. A common virus, called respiratory syncytial virus (RSV), is easily spread and
leads to infections every [Insert applicable RSV season; for example, “fall and winter”]. This virus can
cause cold-like symptoms such as sneezing and fever in older children and adults, but can be more
serious in younger children, especially those less than 2 years of age and who were born prematurely or
have congenital heart disease or chronic lung disease. These children may develop breathing problems
and wheezing from RSV. This is called bronchiolitis, which can become severe enough that your child
will have to go to the hospital.
Palivizumab (Synagis® ) is a medicine given to high-risk children during the RSV season [Insert applicable
RSV season; for example, (“approximately November to April”)] to help reduce the risk of developing
bronchiolitis. Because your child is potentially at risk of developing complications from a serious
RSV infection, he or she may need to receive this medicine. Palivizumab is given as a series of injections
in the child’s leg, approximately 1 month apart, throughout the RSV reason. [Insert general information on
reimbursement, if applicable.] It is important that this medicine be given around the same time each
month.
Please read the provided brochure regarding RSV and contact your doctor as soon as possible to
discuss protecting your child from RSV infection. [Include any specific directions or information that the
caregiver should give to the doctor.]
In addition, there are other actions you can take to help prevent the spread of illness in your home:
✓ Wash your hands before touching your child.
✓ Have others wash their hands before touching your child.
✓ Keep your child away from people who are sick or who have a cold.
✓ Avoid crowded areas and daycare, if possible.
✓ Do not smoke and make sure others do not smoke around your child.
✓ Avoid travel during the RSV season, if possible.
It is important to protect your child from the complications of RSV infection. Getting the proper
medication will help. If you have any questions, please contact [Insert name, title, and contact
information for the RSVP Program Coordinator or other responsible staff member].
Thank you.

Signature
[Insert hospital/clinic name and website link, if available]

A few months prior to the start of the RSV season, caregivers of children who have been identified through the hospital or
community physician as potentially at risk for serious RSV disease should be contacted by phone or receive an informational
letter from the RSVP program coordinator or other responsible staff member at the tertiary hospital, Level II center, or RSVP
clinic. In particular, the letter should describe RSV, potential clinical complications associated with RSV infection, general
strategies to reduce the risk of acquiring or transmitting RSV, and information about palivizumab administration, including
the frequency of intramuscular doses. An educational brochure and general eligibility criteria may accompany the letter. It is
important that the information is presented in a clear and concise manner, with emphasis on key points. Contact information
for follow-up questions should be clearly noted. Caregivers should be prompted to discuss this information and consent for
RSVP with their health care provider.
Abbreviations: RSV 5 respiratory syncytial virus; RSVP 5 respiratory syncytial virus prophylaxis.
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Sample letter for caregivers during the RSV season.

[Insert hospital/clinic logo]

[Date]

Dear Parent/Caregiver,
In the [Insert applicable RSV season; for example,“fall and winter”], young children and infants come in
contact with viruses that can cause colds. One of these viruses is called respiratory syncytial virus
(RSV). This is a very common virus that causes fever and sneezing in older children and adults. However,
in children less than 2 years of age, especially those born prematurely, born with congenital heart
disease, having a specific genetic diagnosis, or having chronic lung disease, RSV infection can cause
wheezing and difficulty breathing. This illness is called bronchiolitis, which can become severe enough
that your child will have to go to the hospital.
The [Insert title of guidelines or name of national pediatric society] recommends that infants or young
children who are identified as listed above should be treated in their first [Insert appropriate RSV season]
with a medicine called palivizumab (Synagis®) to help decrease the chance of developing serious RSV
bronchiolitis. We are recommending that your child receive palivizumab this [Insert appropriate RSV
season]; however, your consent will be required before we give your child palivizumab. [Insert general
information on reimbursement, if applicable.]
Palivizumab is given as a series of injections in the leg. The first injection will be given while your child is
in the hospital. Palivizumab is given about every 4 weeks during the RSV season [Insert applicable RSV
season; for example, (“approximately November to April”)] so depending on how long your child is with
us, he/she may receive one or more injections while in the hospital. It is important that this medicine is
given around the same date each month. Following discharge from the hospital, your child’s doctor or a
hospital RSVP clinic will give the rest of the injections each month until the end of the RSV season.
Over one million infants and young children have been given palivizumab. The most common side effects
that have been observed include cold-like symptoms (eg, cough, runny nose), fever, rash, and skin
reactions around the area where the shot was given.
Other things you can do in the hospital and at home to protect your child from viruses are:
• Keep your child away from people who have colds or who are sick
• Make sure everyone washes their hands with soap and water before touching the child
• Do not smoke near the child
• If possible, avoid crowded areas and day care
Please read the enclosed brochure for more information.
Any questions? Please speak to the doctor, your child’s nurse, or [Insert name, title, and contact
information for the RSVP Program Coordinator or other responsible staff member].
Thank you.

Signature
[Insert hospital/clinic name and website link, if available]

When a high-risk infant is born in or admitted to a tertiary hospital during the RSV season and identified as eligible for RSVP,
the caregivers should be counseled and educated by the multidisciplinary health care team. The RSVP program coordinator
or other responsible staff member should provide an informational letter to caregivers as part of this education, indicating
that their child is eligible to receive RSVP and that—upon their consent—the first dose will be administered in the hospital. Guidance for subsequent RSVP dosing following discharge from the hospital should be included, as well as an overview
of RSV, potential clinical complications associated with RSV infection, general strategies to reduce the risk of acquiring or
transmitting RSV while in the hospital and at home, and how RSVP is administered. An educational brochure and general
eligibility criteria may accompany the letter.
Abbreviations: RSV 5 respiratory syncytial virus; RSVP 5 respiratory syncytial virus prophylaxis.
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Example of a tracking tool for children receiving RSVP.

[Insert hospital/clinic logo]

[Date]
Patient name:
Reference number:
Dear Dr. [Insert name],
As you are the primary care physician, we have asked the patient’s caregivers to provide this information
to you. This child was admitted to [Insert hospital/clinic name] and is at risk for developing a respiratory
syncytial virus (RSV)-associated lower respiratory tract infection.
National guidelines on RSV prophylaxis recommend that high-risk children receive monthly intramuscular
injections of palivizumab 15 mg/kg until the end of the RSV season. [If desired, provide more specific
information about the guidelines and the specific nature of why this patient is considered high-risk.]
Therefore, it is recommended that this patient receive monthly injections during the RSV season.
Any prior injections received are noted on the chart below.
Dose

Date Dose Was Given

Location (Office/Clinic/Hospital)

Adverse Reactions (If Any)

1
2
3
4
5
6

An order form is attached. For additional information on ordering and order forms, please visit the
following website: [Include any appropriate ordering information pertinent to the area in which treatment
is given as well as a URL where doctors can obtain additional information.]
For any questions regarding the patient or administration of RSV prophylaxis, please contact [Insert
name, title, and contact information for the RSVP Program Coordinator or other responsible staff
member]. In addition, if this patient is hospitalized for RSV or another respiratory illness, please contact
me at the number above.
Thank you.

Signature
[Insert hospital/clinic name]

RSVP requires a series of monthly intramuscular injections at approximately the same time each month to adequately protect
infants and young children from developing RSV disease; thus, an emphasis on compliance is critical. It is particularly challenging to track children who may, for example, receive an initial dose of RSVP in a tertiary hospital and subsequently be
transferred to a Level II hospital or discharged home with follow-up care at a local RSVP clinic, pediatrician’s office, or
outpost center. In this scenario, information on subsequent RSVP doses should be provided to caregivers in a package of
relevant materials, including a letter to the infant’s health care provider with an injection tracking record, information on
ordering additional doses of RSVP, and contact information for the referring hospital and the RSVP clinic. In addition, it is
recommended that the RSVP program coordinator contact the appropriate community health care staff directly to discuss
subsequent doses. It is also critical that physicians are reminded to contact the RSVP program coordinator to report any RSVor other respiratory-related illness that results in the child being hospitalized and encouraged to conduct laboratory testing of
nasopharyngeal secretions for RSV using methods that have a high sensitivity and specificity for identification.
Abbreviations: RSV 5 respiratory syncytial virus; RSVP 5 respiratory syncytial virus prophylaxis.
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Sample RSVP injection record.

[Insert name] RSVP Program
[Insert associated hospital/clinic name and contact information]

Health Care Site:
Patient Name:
DOB:
Program RSVP #:
Date Dose Given:
Current Weight:
Dose Amount:
Dose #:
Injection Site:

Vial Lot #:
Expiry Date:
Doses Given By:

Follow-Up
Appointment:

Comments:

Fax completed form to the [Insert name] RSVP Program Office at [Insert fax number].
If you have any questions, please call [Insert name, title, and contact information of RSVP Program
Coordinator or other responsible staff member].

In Canada, one of the key roles of the RSVP program coordinator is to track all infants and young children who are eligible
for RSVP and to manage a database of their injection records. The figure shows pertinent information that should be included
in each record.
Abbreviation: RSVP 5 respiratory syncytial virus prophylaxis.
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Sample RSVP program processes.

Year-Round Education
Education and information on
reducing the risk of RSV infection
(or any respiratory infection) for
health care providers ALL year

Education and counseling on
reducing the risk of RSV infection
(or any respiratory infection)
for ALL families with children
aged <24 mo ALL year
✓ Provide pamphlets on protective
guidelines and importance of
preventative measures

Patient Identiﬁcation
Identiﬁcation of Eligible
Infants and Young Children
OUT OF SEASON
✓ Follow CPS and provincial
eligibility guidelines
✓ Hospitalized children screened
✓ Eligible children enrolled into
program

IN SEASON
✓ Follow CPS and provincial
eligibility guidelines
✓ Hospitalized children screened
✓ Eligible children enrolled into
program

Education and Consent
Prior to and during RSV season
✓ Caregiver counseling
✓ Verbal/written information
✓ Verbal/written consent

OUT OF SEASON

✓ Caregiver contacted (phone, e-mail)
prior to RSV season and referred to:
� Hospital RSVP clinic
� OR community, outpatient clinic
� OR outreach site, physician’s
ofﬁce
✓ Appointments given

CPS RSVP Eligibility Criteria*

1. Infants born at ≤32 wGA and ≤6 mo of age (with or
without CLD) at the start of the RSV season
2. Children <24 mo of age with CLD who require ongoing
medical therapy (eg, oxygen dependence, ongoing
steroids, or daily bronchodilator therapy) within the
6 months preceding the RSV season
3. Children <24 mo of age with HSCHD (cyanotic or
acyanotic)
4. Infants born between 32 wks 1 d and 35 wks 6 d
gestational age and identified as moderate or high risk
((see Bracht et al,2 sample risk assessment tool)
5. Children in isolated northern or rural remote
communities (eg, children who require air transportation
to hospital facilities) born at <36 wGA and <6 mo of age
at the onset of RSV season
6. Consideration should be given for all full-term Inuit infants
<6 mo of age at the onset of the RSV season in northern
remote communities, regardless of gestational age

Initiating RSVP

✓ Transfer from tertiary to Level II
center OR home
✓ Package of RSVP information sent
with child

RSVP Not Indicated
(Not Eligible Per Guidelines)

IN SEASON
✓ RSVP Coordinator completes
Request Form
✓ RSVP ordered
✓ First dose administered in:
� Tertiary hospital when
medically stable OR just
prior to discharge
� OR community hospital/
clinic after transfer
✓ Record in chart
✓ Provide RSVP dosing information
with immunization card

7. Consideration should be given to children with severe
immunodeficiency diseases and other rare conditions at
high risk of developing severe disease with RSV in
consultation with pediatric subspecialist; referrals
considered on a case-by-case basis by the appropriate
provincial or territorial bodies

Discharge/Follow-Up
✓

At the time of discharge, the RSVP Program Coordinator:
� Schedules follow-up appointment
� Emphasizes (with caregivers) the importance of compliance
� Reviews protective measures
� Arranges continued RSVP ordering/administration (in the clinic, or
referred to physician’s ofﬁce, outreach site)
� If in the clinic, reminder phone call to caregivers
� If appointment missed, caregivers immediately contacted to reschedule

An important component of developing and implementing a successful RSVP program is to define clear processes and procedures. These processes should be based, in part, on national and regional guidelines for RSVP, but also on best practice
recommendations such as year-round education of health care staff and caregivers of infants and young children. A sample
process algorithm, in accordance with CPS guidelines, is shown.
Abbreviations: CLD 5 chronic lung disease of prematurity; CPS 5 Canadian Paediatric Society; HSCHD 5 hemodynamically significant congenital
heart disease; RSV 5 respiratory syncytial virus; RSVP 5 respiratory syncytial virus prophylaxis; wGA 5 weeks gestational age.
*Guidelines for RSVP in the 2010–2011 RSV season.5,6
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FIGURE 11

n

Sample components of an RSVP program policy.

Educate

Assess
Eligibility

1. Provide information on strategies for decreasing the
risk of serious RSV disease to health care providers
and all caregivers with infants and young children.
2. Provide information on RSVP (dosing and
administration, importance of compliance) to
health care providers and all families with eligible
infants or young children.

1. Identify high-risk infants and young children according
to [Insert applicable guidelines] guidelines (prior to or
during RSV season).
2. Utilize risk assessment scoring tool, if applicable.

Use of RSVP

Based on previous research of efficacy and cost benefit,
RSVP is only prescribed for infants and young children at high
risk of contracting serious RSV lower respiratory tract
disease.

Policy Statement

Before and during the RSV season, all high-risk children
receiving care or eligible infants born
at [Insert name of hospital] will receive RSVP according to the
[Insert applicable guidelines].

RSVP Program Objectives
Enroll
Eligible
Infants

Obtain
Consent

1. Referral/ordering form completed by the requesting
physician and mailed to [Insert address and fax
for RSVP program].

•
•

1. [Name of RSVP Program Coordinator or responsible
person] will provide and explain written information
on RSV and RSVP to the caregivers.
2. [Name of RSVP Program Coordinator or responsible
person] will obtain written or verbal consent from
caregivers and record information.

•

To ensure that every child eligible for RSVP will be
identified, enrolled into the program, and receive RSVP
according to the guidelines.
Families of high-risk infants and young children will
receive information and education on reducing the risk of
serious RSV disease.
Liaise with health care providers to ensure that all eligible
infants and young children receive RSVP throughout the
recommended time.

Further Information/Key References:
[Insert applicable references, websites,
contact information, etc.]

Order
RSVP

[Insert appropriate country/region/province-specific
process]

Administer
RSVP

1. Refer to product monograph.
2. Follow directions for:
• Reconstitution.
• Dosage and administration.
• Aseptic technique for intramuscular injections.

Possible Appendices: Parent letter (prior to and during the
RSV season); health care provider letter; RSV/RSVP
information; risk assessment tool; program enrollment form.

1. Note the dose on the child’s records.
Document
2. If RSVP given inpatient, include given doses
in the discharge summary or the transfer page
RSVP
at discharge.
Administration

Organize
Subsequent
RSVP

1. Determine location (clinic or physician’s office/
outpost) and date of next dose and inform caregiver.
2. Remind caregivers about importance of RSVP being
given on time.

A key aspect of implementing a successful RSVP program is the development and updating of clear policies based on the consensus of a multidisciplinary team. As shown in the figure, these policies should outline processes for educational outreach to
health care providers and caregivers of infants and young children, identification of high-risk infants and young children who
may be eligible for RSVP, obtaining consent as required, ordering and administration of RSVP, and follow-up. It is also useful
to describe the core purposes of the RSVP program and include key contact information, current RSVP eligibility criteria, and
important references for further information. Having clear policies in place also facilitates uninterrupted care and follow-up in
cases where the RSVP program coordinator is away or unavailable.
Abbreviations: RSV 5 respiratory syncytial virus; RSVP 5 respiratory syncytial virus prophylaxis.
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